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Name of Sample: Rechargeable Cylindrical Li-ion battery
YC18650-3726-152P 3.7V 5200mAh 19. 24Wh
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W T Fe o B LB A T it YC18650-3726-152P 3.7V 5200mAh 19. 24Wh
5t AR Chinese
Name of Sample | 3 | Rechargeable Cylindrical Li-ion battery YC18650-3726-152P 3. 7V 5200mAh
English 19. 24Wh
Hsubh s 1119040109
| Sample No.
FEx Y] St B s AT
Consignor /
[ 2t R 2 B T A T
Manufacturer ChangHong Grand-Pro Tech Co.,Ltd.
Bk HAm Tl SRt WRABHETI
ST/SG/AC. 10/11/Rev. 6 38.3 UNITED NATIONS “Recommendations on the TRANSPORT OF
Test method DANGEROUS GOODS” Manual of Tests and Criteria ST/SG/AC. 10/11/Rev. 6 38.3
AR WAl G T IR RAERELi L SRARAET A
ST/SG/AC. 10/11/Rev. 6 38.3 UNITED NATIONS “Recommendations on the TRANSPORT OF
Criterion DANGEROUS 600DS” Manual of Tests and Criteria ST/SG/AC. 10/11/Rev. 6 38.3
79 : : '
A** i W, RIS
ppearance Blue Plastic film shell
HSotk S A M 2019-04-08 Hraliee B B 3019-04-17 ~ 2019-05-15
Accepted Date Test Date
BAAA ; AL A SRE) Wﬁ:#rﬁ%&:ﬁﬂi:ﬁﬁ%ﬁﬁﬂmm
Altitude simulation, Thermal test, Vibration, Shock, External short
Test ltems circuit, Impact, Overcharge, Forced discharge
R, GREREATRAE R CEF fa K S s TR FBRAETUE)
ST/SG/AC. 10/11/Rev. 6 38. SFRUEBEK.
ﬁﬂ‘lﬁt-}? The sample has passed the test items of UNITED NATIONS “Recommendations on the
TRANSPORT OF DANGEROUS GOODS™ Manual of Tests and Criteria ST/SG/AC. 10/11/Rev. 6
Conclusion  |38:3
2019-05-16
P 7] 75 Hu HithZiRechargeable Lithium
Comment sl
EXIR FoRLE S / : ‘){&%ﬂa
Consignor | 518104
Address Post Code
#of AL, § WA Yokl ﬁ
Approver: AW Checker: %ﬁi Compiler: ﬁ'
nE

Title: Hl S TR (Vice chiefl engineer)
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50CYC Fully charged

SRICI Testing Co., Ltd. Test Report—Appendix 1 NO. 1119040109
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A% 1 BRAA LA | EEH
No. Name of Test Items Altitude simulation
X Bef ; ft
B BoRA RIEH Before RIEJE After FEiA | He b | 2
Y5 Sample Status R¥ Fr#d A R¥ FF34 9 /% | Mass Loss | Residual | 3£
Sample Mass ocv Mass ocv OCV  [Other
No. g A% g A% 1% 1% Event
001 | erckasin | 958480 | 419 |[o5.8376 | 4.19 0.01 | 100.00 | ©
002 | eroresil | 964220 | 418 [ 96.4006 | 418 0.01 100.00 | ©
003 | oerriesil | 95.9480 | 417 | 959369 | 417 0.01 100.00 | ©
004 | yirrEsm | 96.0744 | 4.200 | 96.0620 | 4.19 0.01 99.76 | ©
005 | sororrens | o6.ates | 4 |oc B3| 417 0.01 | 100.00 | ©
006 | sprcrfin | 96.620000 4.16 | 966092 [1r4. 15 0.01 99.76 | o
007 | surerndfih  J095.6649 | 4.18 | 95.6529 | 4.18 0.01 100.00 | o
008 S00YCH LI 95.2834 | 4.16 | 95.2728 | 4.16 0.01 100.00 | o

AR 42

[This space intentionally
left blank

T P

Hik: Lk V-iRA D-Mk R-RE F-RK 0-Riih. LAA. MK, Rail, ALK,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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A5 ARA A LA B
2
No. Name of Test Items Thermal test
#o | Mang |NEH el REE A | g gansn| #1405 4
%5 Sample Status RE¥ |FRLAE JRE | FF#%9/E| Mass Loss| Residual | &
Sample Mass ocv Mass ocv OCV  |Other
No. /g A% /g A" 1% 1% Event
001 | ket | 958376 [ 4.19 | 957977 | a1 0.04 | 9809 | o
002 | yroud®h | 96.4096 | 4.18 [ 96.3744| au1 0.04 | 9833 | o
003 | yehmmm | 95.9369 | 4174 | 9808943 | 4,12 0.04 | 98.8 | o
004 | o homeRn | 96.0620 | 419 | 96.0214 [ 4.12 0.04 | 98.33 [ o
005 | socrerranm o |96.3673 | 4@ | o6 @z| 411 0.03 | 98.56 | o
006 | soevcrorant o | 9660929 4.15 | 96.5704 | a1 0.04 99.04 | o
007 | soqerornhil o 95,6529 | 4.18 | 95.6008 | 412 0.05 | 98.5 | o
008 mcggt‘,tgﬁ?f;;;,,, 1952728 | 416 | 95.2305 | 4.11 0.04 | 98.80 [ o
))‘-F,;;FThis space intentionally

ik L-H V-RA DMK R-3REL F-ARK 0~k LiMA. AMK. LRE. ALK,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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A% 5 RAAE LA |
No. Name of Test Items Vibration
#a | HaRA BRI Beltes REE A g gank | Mg e s | i
% Sample Status k¥ FobwE| KE | %A | Mass Loss| Residual | T
Sample Mass ocv Mass ocv ocv Other
No. /g A" /g A% 1% 1% Event
001 | qerordsn o [95.7977] 411 | 958381 411 0.00 | 100.00 | o
1CYCHEA S HL
002 | oy roiih 963144 411 |e6ana1 | a1 0.00 | 100.00 | o
003 | oycroah o [95.8943 | 412 0 [ 9509369 | 411 0.00 | 99.76 | o
004 | o ORRAM | 96.0214| 4.12 | 96.0609 | 4.12 0.00 | 100.00 | o
50CYCHEA AL Q4s
005 | soociciiiil o 196.3342| 4.11 | 96.3699 | 4.11 0.00 | 100.00 [ o
] 50CYCIEATE M A e e
006 | socvcrorss meged | 96- 5704l NNISSSOEE it 11 0.00 | 100.00 [ o
. S0CYCTEAFEH 3 ;
007 | somerriint o 49506093 | 4Nz | 95.6508 | 292 0.00 | 100.00 [ o
008 | soreprent NS5 2305 | 41 [9s.27fl | 411 0.00 | 100.00 | o
u—h-ﬁ;r:'l’his space intentionally

Hix: L-#H V-RA D-AR R-RAL PR K 0-Rk. RRA. LK. RHRE. ALK,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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A% , BRI B 2 A phiti
No. Name of Test Items Shock
o z e
Ha | HaRrs LB RS Al | g iik [MAR0E | S4b
%% Siile Stitas F¥® | FReLAE| AE FF¥%, /% | Mass Loss | Residual | 3%
Sample H Mass ocv Mass ocv ocv Other
No /g A" /g N 1% 1% Event
001 | oyermient o |o95.8381| 411 |[o9s.8381| 41 0.00 | 100.00 | o
002 | jopcrods® | eearar| 411 [96.4148| 411 0.00 | 100.00 | o
003 | oyerest o |9s.9369| 4114 |@sesz | 411 0. 00 100.00 | o
001 | oyroen | 96.0609| 412 | 96.0623 | 4.12 0.00 | 100.00 [ o
005 | sovcre®ih | 96.3699 | 4.11 | 96.3699 | 4.11 0.00 | 100.00 | o
006 | socicrane o | 96.6aEEISSERET | 96. 610 0.00 | 100.00 | o
007 | sovcrnast 956518 412 | 9565268 | 4.1 0..00 100.00 | o
008 | soche rorts ged 1 95.2711 [ 41 [e5.2727 [ 411 | o000 | 10000 | o

A 22

left blank

[lhis space intentionally

Hiz: L-H V-ihA D-Mk R-RE F-RK 0-Riih. LRA. LMK, KL, RAK,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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A5 5 AR B 4 AR ?l‘ﬁ% n

No. Name of Test Items External short circuit
Hoth s HaRA Ao R K B ARAR
Sample No. Sample Status Max Extcm/a.lCTcmpcraturc Other Event

001 IC\éCrﬁﬁfuﬁhﬁged 96.8 0

002 lCYéc;Sﬁfﬁggged 57.3 0

003 ICY(l.‘C;ﬁﬁfﬁgged 51.6 o

004 ICYéc:gﬁ?;{ﬁgged 57.7 0

005 socsgczgﬁfﬁgged 58.2 0

006 socggcgﬁﬁ? ﬁaﬂiged 571 o

007 50c§8czgﬁfﬁgged 57.0 e

008 50c§8cgﬁﬁ;£ cﬁhs'ged 58.4 0
R LAz This space intentionally left

blank

&iz: D-MEk R-#E F-RXK 0-ZMK. LRK. LKL
Note: D-Disassembly R-Ruptur F-Fire O-No Disassembly,No Fire & No Rupture.
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A5 6 ARA B L F ity
No. Name of Test Items Impact
o 3
HabE MRS B o i AR
Sample No. Sample Status ax. xtcm/a.c Sioperature Other Event
1CYC 50%2¢ht
009 1CYC 50% Capacity 119.8 0
1CYC 50%4¢fit
010 1CYC 50% Capacity 118.8 o
1CYC 50%%¢ it
011 1CYC 50% Capacity 117.2 0
10YC 50%25t ;
012 1CYC 50% Capacity 122.7 o
1CYC 50%7¢ht
013 1CYC 50% Capacity 118.7 o
LF2 A This space intentionally left

blank

#ik: D-fRIK F-RK 0-RMIK. £AK.

Note: D-Disassembly F-Fire O-No Disassembly & No Fire.

S
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A% , BMNRALH |

No. Name of Test Items | gyercharge
Mol 5 H RS HAR %
Sample No. Sample Status Other Event

014 lC‘{é%Eﬁfﬁigcd o

15 L Totly opargod 0

016 lCY(l‘.CIY"Eﬁ?ckl;ﬁgud 9

il 1016 Pty dhamged i

o8 SUCYC Fully ematge o

019 50&330:5?;?({2330d s

020 SOCYC P chae - . W

021 500YCIEA St A ; Sy ‘

50CYC Fully charged

DRz This space intentionally left blank

Hix: DMK F-AK 0-Fffik. TALK.
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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A5 8 ARF B % AR AR B
No. Name of Test Items Forced discharge
b5 HaRkAs FRRL
Sample No. Sample Status Other Event
1CYCSE A TH AL
022 1CYC Fully discharged o
1CYCSEAT L
023 1CYC Fully discharged 0
” 1CYCHEAS T L
024 1CYC Fully discharged o
1CYCSEA TR
025 1CYC Fully discharged o
1CYCSEATR R
026 1CYC Fully discharged 0
; 1CYCTEA R
027 1CYC Fully discharged o
1CYCSEA T
028 1CYC Fully discharged 0
1CYCTER IR
029 1CYC Fully discharged o
030 lﬂcizéﬂ‘ﬂ :
& 1CYC Fully discharged 0
1CYCTEA T g
031 1CYC Fully discharged 8 0"7
158 SOCYCIEA T ; :
50CYC Fully discharged QiEE
= ROCHAR e
: 50CYC Fully discharged: 0
50CYCTE AR L
034 50CYC Fully discharged Y
R S0CYCSEAS I HL
035 50CYC Fully discharged 0
50CYCHEA A
036 50CYC Fully discharged 0
- 50CYCHEA L
037 50CYC Fully discharged o
50CYCTEASTH HL
038 50CYC Fully discharged 0
50CYCHEATHHL
039 50CYC Fully discharged o
50CYCe 4 TR L
040 50CYC Fully discharged o
50CYCHE AT
041 50CYC Fully discharged Y

Fix: D-fRAR F-RK 0-RMk. LAK.

Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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A% @A B L AR AFRERSATRERT BasER | AFs®n | &
N Name of Test Standard requirement or The :
0. Clause Numberof Standard Test Result | Conclusion [ Remark
Items
W (?H;fﬂ.!ﬁig&i/éﬂ%!&ﬁ;ﬁﬁﬂl 5
FH}) ST/SG/AC. 10/11/Rev. 6 38.3 FKT. 1 RE
1 Eﬁﬁm UN Manual of Tests and Criteria S{lézf?[ﬁn:ndix 1 ﬁ% /
Mtlltude ST/SG/AC. 10/11/Rev. 6 Section 38.3 Test T.1 ’ Passed
simulation
AW KTk GRS A
MR T ST/SG/AC. m/n/k.»v 638.3 RRT.2 | W 2
2 5 UN Manual of Tests and Criteria See Appendix 2 ﬁ-m /
Thermal test  |ST/SG/AC.10/11/Rev.6 Section 38.3 Test T.2| Peisad
AWM LT ERTERORU R
i T ST/SG/AC. 10/11/Rev. 6.38.3 WBT.3 | W 3
3 X A UN Manual of Tests and Criteria See‘Appendix 3 /u\m /
Vibration ST/SG/AC. 10/11/Rev. 6 Section 38.3 Test T.3 Passed
AW (LT R RAE AT R
it ) ST/SG/AC. 10/11/Rev. 6 38.3 W4 | W 4
4 UN Manual of Tests and Criteria i ey
Shock ST/56/AC. 10/11/Rev. 6 Section 38.3 Test T.4 288 Apperidix 2 P:Si " /
AW G ERMERT RRAhT
Y% FH ST/SG/AC. lO/!l/Rev 6 38.3 i&!&T. ML 5
5 UN Manual of Tests and Criteria RS Py
External short ST/SG/AC 10/11/Rev. 6 Section 38.3 Test T.5 Sec agEEEe P:‘Sf(td /
circuit i
CRTTER T ¥
it ) ST/SG/AC. 10/11/Rev. 6 38.3 WRT.6 | LI 6
6 [UN Manual of Tests and Criteria 5” Appmdlx 6 k% /
Impact 51/56/AC. 10/11/Rev. § Section 38:3 Test T. 5 Pasged
; [ESF A il
4 *m ST/SG/AC. 10/11/Rev. 6 38.3 BT 7 : 2
7 A UN Manual of Tests and Criteria Sﬂe.:ﬁfxz;pandix 7 ok /
Overcharge  [ST/SG/AC. 10/11/Rev. 6 Section 38.3 Test 1.7 Passaid
?g) Sg/SG/AC OIIIﬁe %ﬁ?m 8
-1 V. ¥ RHE 8
8 = aﬁﬁqmlﬁ' UN Manual of Tests and Criteria Sjezﬁl\‘&ppendix 8 ok /
Forced discharge [s1/56/AC. 10/11/Rev. 6 Section 38.3 Test 1.8 Passid
BRI A RBGRIE: 20 C-24°C FFIRREE: /%
Test Environment Ambient temperature:20°C-24°C;Ambient humidity:/%
Condition
#F | :
o G ﬁ A Test Item
Subcontracted Test DRI 2 / L) /
Condition Subcontracted | Name Post Code
Laboratory Wk / 3% /
Address Tel

7
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